Y80 DIESEL ENGINE PARTS CATALOGUE




B =X

CONTENTS

LU SR (480) Engine Body Assy (480) «seceeses eraesecss cessean sessascscaiarcacsranae sesscace seesettnacesetcnsetirestotesettsnctcesence ¢
2.k E R (380) Engine Body Assy (380) =-ee--e- ceessescsrsssatnserraerassacsnaransas sesseccecrrsacsaterrarsrcssescareasstessesenrasasans (6)
Nk ER (280) Engine Body Assy (280) +ocvererrcanaas ececssccnceccccce B T P T T T T T T T PYT PP Y TSP PPP PPN sesvecene <« Aan
4. ERHGE SR (480, 380, 280) Timing Gear Case Assy (480, 380, 280) +eecccsrseoscscerencees sercersesrnanans scocescrersancs (16)
5D N (480, 380, 280) I Cylinder Head Assy (480, 380,280) I «cecoecseccceccrcscanacs teeeesecescrvarcerroracercacnnsasccrcce (19)
6. SE B (480,380, 280) H(FERERE)

Cylinder Head Assy (480, 380, 280) II (with Pressure—reducing Device) seeeececcnsecscerccrcrnconconces seeccsssrasccsscascane cececsess 23)
T EREHEM (480, 380, 280)  Piston—connecting Rod Assy (480, 380, 280) <+ceeeesrsescarcnnces eesssee tesseccsnannae seseeese  (28)
S.ahdh K E B (480, 380,280)  Crankshaft—flywheel Assy (480, 380, 280) -++-eeesrescsccsscceoncacancacnnns seseanacs seesenssansese  (30)
9. R AR, (480, 380, 280) Camshaft Assy (480, 380, 280) «ceseeceececceces trestasescscscascncanes sestnscsnnae svetcscsscnsancacs - (32
10 B SR (480, 380, 280) Intake Pipe Assy (480, 380, 280) «+seessereccsrsccesnsscnacosarecnsencs cessesscscscnscnse csessssncnee (34)
1LHSE SRR (480, 380, 280) Exhaust Pipe Assy (480, 380, 280) «+ceeeeseeccevacsereaaccasancsonnas seesecsnsitesatscscescanssaaces (36)
12,88 RS EA (480, 380, 280) Lubricating System Assy (480, 380, 280) «+c-eeeeee setenssccecesessnsancascscnsesasccaanne sesee  (38)
13RS SR (480,380,280)  Fuel System Assy (480, 380, 280) «---eceveeseees stecsscncssascnsasaraace seeserenseas ssscnscesarcnas 41
1408 R B R (480, 380,280)  Cooling System Assy (480, 380, 280) «----- srsseccerssce ssecacees ssesasene vessscsessennsss cscoseeces  (43)
15. 8 SEZEEK (480,380,280)  Electric System Assy (480, 380, 280) +«+eee-e- assesaces sesessesacaanes seseans erescaceasannenes sesees  (46)
16 55 2R (480,380,280)  Silencer Assy (480, 380, 280) «eccevess seeesassacsene esceseseacases seesscnsercasanes stessscescscancace see  (48)

1TRNITRERK (480,380,280) Tools Supplied with the Engine (480, 380, 280) +c-seeessesecessecencascccsscsercacscccssaseccces  (50)



Engine Body Assy (480)

SR (480)

LA




1L.HUESER (480) Engine Body Assy (480)
F S s A #® Name of Parts u R W
Ser No Parts No Qty Remarks

1 480G-01005 | 4R Cylinder head bolt 10

2 | 480G-01006 | L% iE 4 Cylinder head bolt washer 10

3 480G-01002 | KT HERH Cylinder head gasket i

4 | GB62-88 BEIZAR B M6 Butterfly nut M6 1

5 GB848-85 #.5 6-140HV Washer 6-140HV 1

6 480G-01201 | PR 3826 Respirator cover 1

7 | 480G-01203 | M Filter gauze i

8 480G-01202 | PEIR 22RRIR Respirator partition 1

9 430G-01210 | P4t Respirator weldment 1

10 GB5783-86 | ¥## M8 x 16 Bolt M8 x 16 24
11 GB848-85 #.fd 8-140HV Washer 8-140HV 54

12 | 480G-01011 | FROR 284 B Respirator gasket 1

13 | 480G-01703 | MrihiR % Oil drain plug 1

14 480G-01704 | #H4 Washer 1

15 | 480G-01701 | M3 Oil sump 1 1524 4 Weldment
16 | 480G-01024 | (MELHhRIH & Front camshaft bush 1 '

17 | 480G-01025 | M&tshrhME Middle camshaft bush 1

18 | 480G-01026 | (WiesfEHE Rear camshaft bush 1

19 GB5783-86 | #E#: M8 x20 Bolt M8 x 20 7

20 GB5782-86 | & M8 %60 Bolt M8 x 60 8

__2_.



F S A s P4 b Name of Parts ﬁ Ht *
Ser No Parts No : Qty Remarks

21 GB5782-86 | 4## M8 x 55 Bolt M8 x 55 4
22 | 480G-01109 | B E H Bowl-shaped plug piece 2
23 GB119-86 44 B8 x20 Pin B8 x 20 1
24 | 480G-01108 | % Stopper 3
25 GB5783-86 | #B8 M8 x 25 Bolt M8 x 25 10
26 | 480G-01013 | I3 (1) Side cover (II) 1
27 | 480G-01014 | fHADR A Side cover (II) spacer 1
28 | 480G-01003 | KL E Cylinder sleeve 4
29 | 480G-01111 | #Ltk Engine body 1
30 | 480G-01012 | Mz (D Side cover (I) 1
31 | 480G-01023 | M (D #k Side cover (I) gasket 1
32 | 480G-01102 | BILE Locating sleeve 2
33 | 480G—-01009 | kst iy Flywheel housing gasket 1
34 480G-01101 | ¥l Plug piece 1
35 | 480G-01103 | BelUE R Bowl-shaped plug piece 4

36 | 480G-01400 | HLifR&pH Oil level dipstick 1
37 | 480G-01600 | iR ERF M Dipstick sleeve weldment 1
38 GB119-86 #B10x20 Pin B10 x20 2
39 GB5783-86 | 48 M10x30 Bolt M10 x 30 14
40 (GB848--85 #HE 10-140HV Washer 10-140HV 14

__3._



S s & ® Name of Parts ﬁ WooE

Ser No Parts No . Qty Remarks
41 | 480G-01300 | /&KX Water drain cock 1
42 | 480G-01021 | HLihE N4 EBHHEE  Connecting pipe for oil pressure sensor 1
43 | 480G-01500 | EE h XML EB[EMLE  Sensor for oil gauge 1
44 480G-01004 | HLMIETE B F Oil filter gasket 1
45 | GB5782-86 | #E# M8 x45 Bolt M8 x 45 1
46 | 480G-01007 | dh&hib¥ER (b Upper thrust piece of crankshaft 2
47 | 480G-01008 | ghhit#R (TF)- Lower thrust piece of crankshaft 2
48 | 480G-01015 | FHE LR Main bearing halfshell (upper) 5
49 | 480G-01016 | FHATE Main bearing halfshell (lower) 5
50 | 480G-01107 | BEER Bowl-shaped plug piece 1
51 |480G-01106 | Z 1/8" BH4E4R%E Z 1/ 8" taper plug 4
52 | 480G-01113 | IEshAE Rear main bearing cap 1

53| 480G-01017 | FAKHE Stand bar 2
54 | 480G-01114 | T HhAE R8N Main bearing bolt washer 10
55 | 480G-01115 | FHhA%EE®R Main bearing cap bolt 10
56 | 480G-01018 | i i Oil sump gasket 1
57 | 480G-01112 | EHhA&E Main bearing cap 4
58 | 480G~01105 | Z 1/ 4" [RI#4E% Z 1/ 4 taper plug 2
59 | 480G-01010 | K& 7% Flywheel housing 1




F S H s -4 i Name of Parts B s B
Ser No Parts No Qty Remarks

60 | HG4-692-67 | BBtk e st Cased rubber oil seal 1

1 PG80 x 100 x 12 PG80 x 100 x 12

61 | GB67-85 4T M6 x 12 Screw M6 x 12 2

62 | GB97.1-85 | #H 6-140HV Washer 6-140HV 2

63 | 480G-01019 | Eix Cover plate 1

64 | 480G-01020 | #rh& Name plate 1

65 | GB827-86 | 9041 2x5 Rivet 25 4

66 | 480G-01104 | BEIEEH Bowl-shaped plug pizce 8




Engine Body Assy (380)

2.HUEE R (380)




2.4 SR (380) Engine Body Assy (380)
S s =4 3 Name of Parts & SR
Ser No Parts No Qty Remarks

1 480G-01005 | il 4R Cylinder head bolt 8
2 | 480G-01006 | 152k Cylinder head bolt washer 8
3 380-01002 | KL HEH A Cylinder head gasket 1
4 | 480G-01003 | KELE Cylinder sleeve 3
5 GB5783-86 | 44 M8 x25 Bolt M8 x 25 6
6 GB848-85 #. /8 8-140HV Washer §—-140HV 49
7 380-01013 M (1D) Side cover (1) 1
8 38001014 | M (D) Side cover (II) gasket 1
9 480G-01012 | M3 (1) Side cover (1) 1
10 | 480G--01023 | X Q) #K Side cover (I) gasket 1
11 | 380-01111 i1RES Engine body 1
12 | 480G-01009 | &itss i Flywheel housing gasket 1
13 | 480G-01102 | ¥ Locating sleeve 2
14 | 480G-01103 | BiE&EH Bowl-shaped plug piece 3
15 | 480G-01600 | i REFIFHEM: Dipstick sleeve weldment 1
16 | 480G-01400 | LR &M . Oil level dipstick 1
17 | 480G-01015 | E#E LA Main bearing halfshell (upper) 4
18 1 480G-01016 | ::HETE Main bearing halifshell (fower) 4
19 |480G-01007 | dhahik3 )y () Upper thrust piece of crankshaft 2
20 | 480G-01008 | ghshikdEH (T) Lower thrust piece of crankshaft 2

..._7_



F S = A 5 Name of Parts moB
Ser No Parts No Qty Remarks
21 | 480G-01113 | FEahAk% Rear main bearing cap 1
22 | 480G-01114 | FshA&ER 4 E Main bearing bolt washer 8
23 | 480G—-01115 | T HhAXER Main bearing cap bolt 8
24 GB119-86 # B10x20 Pin B10 x 20 2
25 | 380-01021 BLE h &8 2%4%  Connecting pipe for oil pressure sensor 1
26 | 480G-01500 | K hR AL BB{EH  Sensor for oil gauge 1
27 | 480G-01300 | Mok I3 &4 Water drain cock 1
28 | 480G-01101 | ER Plug piece 1
29 | 480G-01104 | BefE%X N Bowl-shaped plug piece 6
30 480G-01106 | Z 1/ 8" IR %E Z 1 /8" taper plug 3
31 | 480G-01107 | BEIEE R Bowl-shaped plug piece 1
32 | 480G-01004 | PLabdERS a8 8 by Oil filter gasket 1
33 GB5782-86 | $g# M8 x45 Bolt M8 x 45 1
34 GB5783—-86 | 48# M10x30 Bolt M10 x 30 14
35 GB848-85 #H 10-140HV Washer 10—-140HV 14
36 480G-01017 | A& Stand bar 2
37 GB5783-86 | 8E# M8 x20 Bolt M8 x 20 29
38 | 480G-01112 | FHhkE Main bearing cap 3
39 [ 480G-01105 (Z 1 /4" AIBE%E Z 1/ 4" taper plug 2
40 GB119-86 # B8 x20 Pin B8 x 20 1

___8._



s s 4 Name of Parts “ 2
Ser No Parts No Qty Remarks
4] GB5782-86 | ¥E# M8 x 55 Bolt M8 x 55 4
42 GB5782-86 | ¥4 M8 x 60 Bolt M8 x60 8
43 | 480G-01109 | BEEE R Bowl-shaped plug piece 2
44 | 480G-01024 | ‘hitHiRTHE Front camshaft bush 1
45 | 480G-01025 | hithhhHE Middle camsbaft bush 1
46 | 480G-01026 | fh¥EHIEHE Rear camshaft bush 1
47 | 480G-01108 | ¥5% Stopper 3
48 GB827-86 BT 2 %5 Rivet 2 x5 4
49 | 380-01020 bR Name plate 1
50 | GB62-88 S & M6 Butterfly nut M6 1
51 |'GB848-85 | #:M 6-140HV Washer 6-140HV 1
52 | 480G-01201 | FEIR 3% Respirator cover 1
53 | 480G-01203 | 2K Filter gauze 1
54 | 480G-01202 | PR BZRHR Respirator partition 1
55 | 480G-01210 | FEUR 2SR 8- Respirator weldment 1
56 | 480G-01011 | PR ZEH K- Respirator gasket 1
57 | 480G-01703 | Hih4E3% Oil drain plug 1
58 480G-01704 | #-H Washer 1
59 1380-01018 | HMERRH Oil sump gasket 1
60 | 380-01701 | R Oil sump 1

_9_



F 5

> [=]
g

- 3

Ser No Parts No & ﬁ\ Name of Parts Qty Remarks
61 | 480G-01010 | k&5* Flywheel housing 1
62 |GB67-85 | 4EFT M6x12 Screw M6 x 12 2
63 GB97.1--85 #.H 6-140HV Washer 6—-140HV 2
64 | 480G—01019 | # 4K Cover plate 1
65 GB5783-86 | #8# M8 x30 Bolt M8 x 30 2
66 | HG4-692-67| B 28X #e e nht Cased rubber oil seal 1

PG80x100x12

PG80 x 100 x 12




Engine Body Assy (280)

3R (280)




3.HUEERK (280) Engine Body Assy (280)
F S s A = Name of Parts B R Wz
Ser No Parts No Qty Remarks
1 480G—-01005 | il =5E & Cylinder head bolt 6
2 480G-01006 | L5858 #2 45 Cylinder head bolt washer 6
3 |280-01002 | AIE &K Cylinder head gasket 1
4 480G-01003 | KM E Cylinder sleeve 2
5 | GB5783-86 |¥&# M8x25 Bolt M8 x 25 4
6 GB848-85 #.H 8-140HV Washer 8-140HV 43
7 | 480G-01012 | iz (1) Side cover (1) 1
8 | 480G-01023 | Mz (D &K Side cover (I) gasket 1
9 |280-01111 |#Lfk Engine body 1
10 | 480G-01102 | &fr & Locating sleeve 2
11 | 480G-01101 | EH Plug piece 1
12 | 480G-0i009 | ki Flywheel housing gasket 1
13 | 480G-01600 | R EE B MK Dipstick sleeve weldment 1
14 480G-01400 | Pl R &4 Oil level dipstick 1
15 | 480G-01007 | ghahb#E R (1) Upper thrust piece of crankshaft 2
16 | 480G-01008 | ghhik#EH () Lower thrust piece of crankshaft 2
17 | 480G-01015 | F8WE L& Main bearing halfshell (upper) 3
18 [ 480G-01016 | XA TE Main bearing halfshell (lower) 3
19 | 480G-01113 | Jl:shAk % Rear main bearing cap 1
20 | 480G-01114 | FahReE#HME Main bearing bolt washer 6




ﬁi- s s 4 ® Name of Parts B m =
Ser No Parts No Qty Remarks

21 | 480G-01115 | LA ZEER Main bearing cap bolt 6
22 | 480G-01300 | Mk Fr3EEpH: Water drain cock 1
23 1480G-01104 | BiIEZEH Bowl-shaped plug piece 3
24 | 480G-01500 | [Eh#& RfE R aeipik Sensor for oil gauge 1
25 | GB5782-86 | #E# M8 x65 Bolt M8 x 65 1
26 | GB5782-86 | 484 M8 x45 Bolt M8 x 45 1
27 | 480G-01004 | HLihidEFS S8 H Oil filter gasket 2
28 [ 280-01026 | HLidETs 284k Coupling of oil filter 1
29 1480G-01106 |Z 1 /8" EIsiE% Z 1/ 8" taper plug 3
30 | 480G-01105 | Z 1/4" E#IEE Z 1/ 4" taper plug 2
31 [280-01017 | ZAKM Stand bar 2
32 | GB5783-86 | E#: M10x30 Bolt M10 x 30 12
33 | GB848-85 | M 10-140HV Washer 10-140HV 14
34 | 480G-01107 | ¥ H Bowl-shaped plug piece i
35 | 480G—-01112 | :hhAk%E Main bearing cap 2
36 | GB119-86 | & B10x20 Pin B10 x 20 2
37 | 480G-01108 | &% Stopper 2
38 | 480G-01024 | MusbBhATHE Front camshaft bush 1
39 | 480G-01026 | (Nt EhEHE Rear camshaft bush 1
40 | 480G-01109 | BeEEH Bowl-shaped plug piece 2




F oS = s 4 Name of Parts H M 2
Ser No Parts No Qty Remarks

41 | GB5782-86 | #E# M8 x60 Bolt M8 x 60

42 | GB5782-86 | #B#: M8 x 55 Bolt M8 x 55 4

43 | GB'19-86 |4 B8x20 Pin B8 x 20 1

44 | GB5783-86 | #E# M8x20 Bolt M8 x 20 23

45 | GB827-86 | Gifr 2x5 Rivet 2 % 5 4

46 | 280-01020 | Fnh% Name plate l

47 | 480G-01103 | BEEE R Bowl-shaped plug piece 2

48 | GB5783-86 | 4E# M10x25 Bolt M8 x 25 2

49 | GB62-88 KRB M6 Butterfly nut M6 1

50 | GB848-85 | #v[& 6-140HV Washer 6-140HV 1

51 | 480G-01201 | "Fik 8% Respirator cover |

52 1 480G-01203 | 2ERA Filter gauze 1 !

53 | 480G-01202 | PEIR 2%R% Respirator partition 1 !

54 | 480G-01210 | PRI 234451 Respirator weldment 1

55 | 480G-01011 | BF0& 3% Respirator gasket 1

56 | 480G-01703 | HhisR % Oil drain plug 1

57 | 430G-01704 | B Washer {

58 | 280-01701 MR Oil sump 1

59 | 280-01018 | IEESEH Oil sump gasket I

60 | 280-01010 KR Flywheel housing 1

__14__



F s A s b4 Name of Parts H M &
Ser No Parts No Qty Remarks
61 | GB67-85 $EE M6 x 12 Screw M6 x 12 2
62 | GB97.1-85 | %8 6-140HV Wocher 6-140HV 2
63 | 480G-01019 | #H&R Cover plate 1
64 | GB5783-86 | 4R# M8x30 Bolt M8 x 30 2
65 | HG4-692-67| FaaX e emh$t Cased rubber oil seal 1

PG80 x100x12

PG80x100x12

p— ]5 —



4. ERHEREE R (480, 380, 280) Timing Gear Case Assy(480, 380, 280)




4. EREE =B (480, 380, 280) Timing Gear Case Assy(480, 380, 280)
Fo5H = % 7 Name of Parts BB oo
Ser No Parts No Qty Remarks

1 | GB5783-86 | R4 M12x30 Bolt M12 %30 1 B 06 Ff:
2 480G-02012 | MR IERT i ER  Camshaft timing gear holddown 1 Belong to 06 unit
3 480G-02011 | (Y3 HhIEA i3 Camshaft timing gear 1
4 480G-02010 | rh¥eHh i #itk Camshaft thrust plate 1
5 430G-02002 | "R A Fuel injection pump gasket 1
6 GB6170-86 | 4} M8 Nut M§ - 3
7 | GB5783-86 | #R# M8 x20 Bolt M8 x 20 7
8 GB848-85 #H 8-140HV Washer 8-140HV 17
9 | 480G-01703 | MihsEE Oil drain plug 1
10 480G-01704 | &H Washer 1
11 | 480G—02015 | $&5%+ Pointer |
12 GB119-86 # B8 x20 Pin B8 x 20 2
13 GB5782-86 | $£# M8 x40 Bolt M8 x40 6
14 | 480G—02017 | IERT N E AT % Front cover of timing gear case 1
15 | 480G-02016 | IERTNERIEH® A Front cover gasket of timing gear case 1
16 HG4-692-67] thE PGS5x75x 128 Oilseal PG55x75 %12 or 1
R SGS5x 75 X 12 SGS55x 75 x 12
17 480G—-02013 | IEM R ERE Timing gear case cover 1
18 | 480G-02014 | IRt ER R Timing gear case cover gasket 1
19 | 480G-02008 | tHiE¥ Etk Idle gear holddown 1




i B # R Name of Parts W=
Ser No Parts No Qty Remarks
20 | 480G—-02005 | IERHtE K Timing idle gear 1
21 | 480G-02006 | ERHEKHHE Timing idle gear bush 1
22 | 480G-02007 | ERHE R Timing idle gear shaft 1
23 | GB859-87 | #H 8 Washer 8 3
24 | 480G-02009 | gh#hiER s Crankshaft timing gear 1
25 | 480G-02003 | MM IEH iR Fuel injection pump timing gear 1
26 | 480G-02004 | Mt i B BT R Fuel injection pump timing gear seat 1 480G, 380 H
For 480G, 380
280-02004 | MEHE ER G Fuel injection pump timing gear scat 1 280 Ji1.For 280
27 | 480G-02001 | ERtGHE Timing gear case 1 480G, 380 H
For 480G, 380
280-02001 ERT GRS Timing gear case 1 280 Jf).For 280
28 | 480G-01001 | ERHGRES R Timing gear case gasket 1 o1 it
Belong to 01 unit
29 | GB898-88 | A skiFH: M8 %20 Stud M8 x 20 3




5.5

5T 2 % (480, 380. 280)1 Cylinder Head Assy (480, 380. 28

0)1



5 SEER (480, 380, 280) I Cylinder Head Assy (480, 380, 280) I ~
el m - . ¥ B -
ger ; arts N1: & # Name of Parts Qy B:emarllz
480 | 380 | 280

1 480G—-03019 | A% LAz Spring seat cover (upper) 8 6 4

2 | 480G-03008 | Ki1gi% valve collets ' 16 | 12 | 8

3 480G-03009 | ST LR Valve spring seat (upper) 8 6 4

4 480G-03007 | K 5hRE Valve spring (outer) 8 6 4

5 | 480G-03017 | KITA#E Valve spring (inner) 8 6 4

6 480G-03018 | K[ THE T HE Valve spring seat (lower) 8 6 4

7 480G-03102 | BI1&%® Valve stem guide 8 6 4

8 480G-03101 | KL= Cylinder head 1

380-03101 K% Cylinder head 1
280-03101 K% Cylinder head 1

9 480G-03104 | HES I Exhaust valve seat 4 3 2

10 480G-03015 | HEKI] Exhaust valve 4 3 2

11 | GB6170-86 |4&#&F M8 Nut M8 36 | 25 18

12 ‘GB848-85 #H 8-140HV Washer §-140HV 32 25 18

13 | 480G-03016 | HiR&x#h Thermostat housing gasket 1 1 1

14 GB898-88 PLERA: M8 x 25 Stud M8 x 25 4 4 4

15 GB898-88 WL 3R H: M8 x 30 Stud M8 x 30 8 6 4

16 | 480G-03006 | HXE&H Exhaust pipe gasket 4 3 2

17 | 480G-03001 | #E% MmMEH ZiE# Rocker arm seat fixed bolt 4 | 3 2

18 | 480G-01107 | WIEE R (910) Bowl-shaped plug piece (®10) 4 3 2




S,ir ; farts N-j 8 ﬁ"\ Name of Parts Qty T:emar;:
480 | 380 | 280
19 480G-01103 | BEEE R (D25) Bowl-shaped plug piece (®25) 4 3 2
20 | 480G-03106 | B EH (020) Bowl-shaped plug piece (©20) 1
21 | 480G-03105 | in{fiE itk Swirl-chamber splice block 4 3 2
22 | GB308-84 | #{¥k @3 Steel ball 3 4 3 2
23 | 480G—03300 | Ai AR ERMG: Front hoisting ring weldment 1 1 1
24 | GB5783-86 | 4R # M8 x20 Bolt M8 x 20 4 4 4
25 | 480G-01108 | $#% Stopper U
26 | 480G-01104 | BEiEEHR (D32) Bowl-shaped plug piece (932) 1 1 1
27 | 195-03013 | BEhBsIEAR Injector holddown 4 3 2
28 | 480G-03020 | WkUEAE Stud 8 6 4
29 1 480G-03013 | HRFHRKA Intake pipe gasket 4 3 2
30 | 480G-03012 | iR Rear hoisting ring 1 1 1
31 1 480G-03103 | £ IH Intake valve seat 4 3 2
32 | 480G-03014 | #5S] Intake valve 4 3 2
33 | GB894.1-86 | #4H& 16 Check ring 16 2 2 2
34 | 480G-03208 | #EBHE Rocker arm bush 8 6 4
35 | 480G-03201 | K[ JAIBRISEEIEET Valve clearance adjusting screw 8 6 4
36 | 480G-03203 | KIJBE Valve rocker arm 8 6 4
37 | 480G-03202 | & BT M Rockshaft carrier 3 2 1
38 | 480G-03204 | I H MK Rockshaft spring 3 2 1




zr N?o arts N?o & # Name of Parts Ay Bl?emarl;czs
480 | 380 | 280
39 | 480G-03210-2 | & shiE L Rockshaft stopper 2 2 2
20 |480G-03210-1 | $EWan Rockshaft t
380-03210 =8 Rockshaft 1
280-03210 515 $h Rockshaft 1
41 | 480G-03207 R shE R Rockshaft rear carrier 1 1 1
42 GB848-85 #.3 6—140HV Washer 6-140HV i 1 1
43 | 480G-03206 &8 e raR el Rockshaft locating screw 1 1 1
44 | GB6171-86 $58E M8 x 1 Nut M8 x | 8 6 4
45 GB5782-86 92 H M8 x 60 Bolt M8 x 60 4 3 2
46 | 480G-03005 Rtk .9 Cylinder head bonnet gasket I
380-03005 REEES Cylinder head bonnet gasket 1
280-03005 KEERSEH Cvhnder head bonnet gasket 1
47 | 480G-03004 KEER Cylinder head bonnet 1
380-03209 HELEH Cylinder head bonnet ]
280-03209 HEl&4E Cylinder head bonnet 1
48 | 480G-03003 it IS Y Filler cap gasket 1 1 1
49 | 480G-03002 | mpriz Filler cap 1 1 1
50 | GBY923-88 LR L M8 Cap nut M§ 4 3 2
. 51 GB893--88 BKBEEE M8 %65 Stud M8 x 65 8 - 6 4




6. SEL B R(480. 380, 280) [ FHFRUERE)
Cylinder Head Assy (480, 380, 280) 1] (with Pressure—Reducing Device)




6. SELZEE (480, 380, 280)[I (FREIEE)
Cylinder Head Assy (480. 380, 280) [I (with Pressuer—Reducing Device)

o o 8 =B X
SIir I::-) farts N-: g ﬁ: Name Of Parts Qty I!l‘i‘:temal'l;(f
480 | 380 | 280
1 480G-03019 W LR Spring seat cover {upper) 8 6 4
2 480G-03008 KI1gi%x valve collets 16 12 8
3 480G-03009 KIT#% i Valve spring seat (upper) 8 6 4
4 | 480G-03007 | KI1She%E Valve spring (outer) 8 6 4
5 480G-03017 KITNHE Valve spring (inner) 8 6 4
6 480G—03018 I E TR Valve spring seat (lower) 8 6 4
7 1480G-03102 | KI189%® Valve stem guide 8 6 4
8 480G-03101 KL% Cylinder head 1
38003101 KflE Cylinder head 1
280-03101 KEL#E Cylinder head ]
9 480G-03104 HES1 Exhaust valve seat 4 3 2
10 | 480G-03015 HES) Exhaust valve 4 3
11 | GB6170-86 85 M8 Nut M8 36 25 18
12 | GB848-85 # 8 §-140HV Washer 8-140HV 32 25 18
13 | 480G-03016 iR RN Thermostat housing gasket 1 1 1
14 | GB898-88 ML SRRE M8 x 25 Stud M8 x 25 4 4 4
15 | GB898-88 Wk EEAE M8 x 30 Stud M8 x 30 8 6 4
16 | 480G-03006 HESESR K Exhaust pipe gasket 4 3 2
17 | 480G-03001 BB e e Rocker arm seat fixed bolt 4 3 2
18 | 480G-01107 BWEER (010 Bowl-shaped plug piece (©10) 4 3 2




z&r N?o arts Nj & ’ B Name of Parts Qty F:emar::
480 | 380 | 280
19 | 480G-01103 BEEEHR (025) Bowl-shaped plug piece (925) 6 3 2
20 | 480G-03106 | BEFEEHR (920) Bowl-shaped plug piece (®20) 1
21 | 480G-03105 iRk E Bk Swirl-chamber splice block 4 3 2
22 | GB308-84 BIER @3 Steel ball ®3 4 3 2
23 | 480G-03300 AR IR R Front hoisting ring weldment 1 1 1
24 | GB5783-86 B8 M8 %20 Bolt M8 x 20 4 4 4
25 | 480G-01108 ¥E Stopper 1 1 1
26 | 480G-01104 BEER (032) Bowl-shaped plug piece (®32) 1 1 1
27 | 195-03013 % T 4% s AR Injector holddown 4 3 1.2
28 | 480G-03020 PN ¥ Stud 8 6 4
29 | 480G-03013 HRESRR Intake pipe gasket 4 3 2
30 | 480G-03012 Jam Rear hoisting ring 1 1 1
31 | 480G-03103 BB Intake valve seat 4 3 2
32 | 480G-03014 | #X[] Intake valve 4 3 2
33 | GB894.1-86 | #4H8 16 Check ring 16 2 2 2
34 | 480G-03208 HENE Rocker arm bush 8 6 4
35 | 480G-03201 ST TR BRI AR ST Valve clearance adjusting screw 8 6 4
36 480G-03203 RIES Valve rocker arm 8 6 4
37 | 480Q-5-03202 | & Bk M Rockshaft carrier 3 2 1
38 [ 480G-03204 |EBHME Rockshaft spring 3 2 1




zr ; Tarts N.': & # Name of Parts - Qty femarl;:
480 | 380 | 280
39 | 480G-03210-2 | #E fik 3k Rockshaft stopper 2 2 | 2 |
40 | 480G-03210-1 | B Rockshaft !
380-03210-1 | B84 Rockshaft 1
280-03210-1 | &84 Rockshaft 1
41 | 480Q-5-03207 | LB MG % Rockshaft rear carrier 1 1 1
42 | GB848-85 #8 6—140HV Washer 6-140HV 1 1 1
43 | 480G-03206 |#EEHiE IERET Rockshaft locating screw ] 1 1 H
44 | GB6171-86 825 M8 x | Nut M8 x 1 8 6 4
45 | GB5782-86 25 MR % 60 Bolt M8 x 60 4 3
46 | 480G~-03005 HElEEHE R Cylinder head bonnet gasket |
380-03005 SflEEdh Cylinder head bonnet gasket 1
280-03005 HEEE$e R Cylinder head bonnet gasket ]
47 | 480Q-5-03209 | KL HESH Cylinder head bonnet 1
380-03209 HiLER Cylinder head bonnet 1
280-03209 HEEE Cylinder head bonnet 1
48 | 480G-03003 pik R <%: Yoy Filler cap gasket 1 1 1
49 | 480G-03002 | % Filler cap 1 1 |
50 | GB923-88 * MR B M8 Cap nut M8 4 3
51 | GB898-88 Bk AR M8 x 65 Stud M8 x 65 8 6
|




?er I:; farts N-: & # ‘Name of Parts Qu lfemarlif
‘ 480 380 | 280

52 | 480Q-5-03211 | MLk Decompression shaft 1

38003211 O o Decompression shaft 1

280-03211 O s Hh Decompression shaft 1
53 | GB6171-86 $5 £ M8 x | Nut M8 x 1 12 9 6
54 | 480Q-5-03217 | BRIEIH#ARET Decompression adjusting screw 4 3 2
55 GB894.1-86 41 14 Check ring 14 2 2 2
56 | 480Q-5-03218 | ¥4k Cross connection 1 1 1
57 480Q-5-03212 | 4} Gasket 2 2 2
58 480Q~*5-:03213 WE LT iR - Decompressor control plate 1 1 1
59 1 480Q-5-03216 | MRIE{E T Decompression rocker arm bush 1 1 1
60 | GB3452.1-82 |” O JE¥ £HE O -ring seal 1 1 1

13.2 %2.65 13.2%2.65

61 | 480Q-5-03215 | Hl HoW % Torsion spring 1 1 1
62 | 480Q-5-03220 | R H:FR 5 OMHE S Decompression rocker arm weldment 1 1 1
63 | 480Q-5-03214 | H{y 8y Limiting pin 1 1 1
64 | GB5783-86 #H M8 <25 Bolt M8 x 25 3 3 3
65 | GB85Y-87 #:4 3 Washer 8 3 3 3




7.5 BEM B (480, 380, 280) Piston—connecting Rod Assy (480, 380, 280)




7.5 EIEFT S (480, 380, 280) Piston—connecting Rod Assy (480, 380, 280)

F s B N A ® Name of Parts B & W *
Ser No Parts No Qty Remarks

1 480G-04001 | F—HEKH Top compression ring 1xn

2 480G-04002 | £, =HESKH 2nd and 3rd compression ring 2Xn n AE %

3 480G-04100 | ¥R EBH Oil ring unit 1xn

4 | GB893.1-86 | fLAAMAH:P5H 26 Circlip for hole 26 2xn

5 480G-04005 | I5% Piston 1 Xn

6 480G-04202 | EH Connecting rod 1xn

7 | 480G-04003 | EFFHE Connecting rod bearing shell 2xn

8 480G-04203 | EHFE Connecting rod cap I xn

9 480G-04205 | EAFERAH Connecting rod bolt lock plate 2xn

10 | 480G-04204 | EFFEER Connecting rod bolt 2xn

11 | 480G—04004 | iGEHY Piston pin 1 xn

12 | 480G-04201 | EHHE Connecting rod bush 1xn

t¥: 480—nb4 380—nKk3  280—nb2






8. Hhdh % #8 S A (480, 380. 280) Crankshaft—flywheel Assy (480, 380. 280)

8 R

il‘ 1:_) arts Nt; g gﬂ Name of Parts Qty Temarl}:
480 | 380 | 280
1 480G-05007 3R Starting claw 1 1 1
2 | 480G-05006 | #&Zh/RidR Starting claw backing plate 1 1 1
3 480G—05005 shih R 2 Crankshaft belt pulley 1
380-05005 s R Crankshaft belt pulley 1
280-05005 i B Crankshaft belt pulley I
4 | 480G-0x03a | Hhidh Crankshaft 1 05003,05003A {4t /K
380—ps003A il % Crankshaft 1 AR, WE M
28003003 Hh : Crankshaft 1 |(Interchangeable, on-
5 | GB1096-79 | i Clox64 Key C10 x 64 1 1 1 |ly different materials
6 | 480G-05004 | ¥R Plug 4 3 2 |used)
7 480G~-05102 KRiHE Flywheel gear ring 1 1 1
8 480G-05101 ki Flywheel 1
380-05101 L% Flywheel 1
280-05101 kR Flywheel 1
9 | GB119-86 4§ B8 x20 Pin B8 x 20 1 1 1
10 | 480G—-05002 CRERB K Flywheel bolt backing plate 1 1 1
11 | 480G—-05001 kiR Flywheel bolt 6 6 6




9.&‘%5[5.‘3\53‘?, (480, 380, 280) Camshaft Assy (480, 380, 280)

_;32__



9. MR E R (480, 380, 280)

Camshaft Assy (480, 380, 280) -

= = H R s
zr ]:, farts N.‘: -4 ® Name of Parts Qty Bl?emari
480 | 380 | 280
1 GB5783-86 i M12x30 Bolt M12 x 30 1 1 1
2 GB848-85 #. 12-140HV Washer 12~140HV 1 1 1
3 480G-06001 M Camshaft 1 06001, 06001A 1% #4
-06001A i dil Camshaft KRR, R H
(Interchangeable, on-
ly different materials
used)
4 GB1096-79 8 C8x 22 Key C8 x22 1 1 1
5 480G-06002 BERE Tappet 8 6 4 106002, 06002A X t
-06002A HEH: Tappet | AR, W& A
(Interchangeable, on-
ly different materials
used)
6 480G-06003 ik Push rod 8 6 4
7 380-06001 S Camshalft 1 Ak
~-06001A
8 280-06001 Wl}708 Camshaft 1 Gl
-06001A

_33 —



10.#5ELE '
SERK (480, 380, 280) Intake Pipe Assy (480, 380, 280)

S —34—



10 S B2 (480, 380, 280) Intake Pipe Assy (480, 380, 280)
- - g B '
fer ; farts NT:; A ?® Name of Parts Qty plfemarfs
480 | 380 | 280
1 480G—-07000 HRE BB Intake pipe assy 1
2 380--07000 S BB Intake pipe assy 1
3 280-07000 B BB Intake pipe assy 1




11.HESE SR, (480, 380, 280) Exhaust Pipe Assy (480, 380, 280)




11LHESER (480, 380, 280)

Exhaust Pipe Assy (480, 380, 280)

8 =

S}ir I:) arts Ni & # Name of Parts 2y l’l‘;‘emarlicis
480 | 380 | 280

1 GB5783-86 242 M10 %30 Bolt M10 x 30 2 2 2

2 GBR859-87 #E 10 Washer 10 2 2 2

3 GB848—8S #.JH 10-140HV Washer 10-140HV 2 2 2

4 430G-08002 | HESBERK General exhaust pipe gasket 1 1 1

5 | 480G-08001 | HESE Exhaust pipe 1

6 38008001 HESE Exhaust pipe 1

7 28008001 | HK® Exhaust pipe 1




12. 8B RGEA (480, 380, 280) Lubricating System Assy (480, 380, 280)




1RABRZEEM (480, 380, 280)

Lubricating System Assy (480, 380, 280)

F S S 4 Name of Parts = R M i
Ser No Parts No Qty Remarks

1 GB6170-86 | 45 M10 Nut M10 1
2 GB93-87 #HE 10 Washer 10 1
3 GB848-85 | #.[ 10-140HV Washer 10-140HV 1
4 480G—-09101 | PLR b8 Oil pump drive gear 1
5 480G-09111 | LR 4 Oil pump shaft 1
6 GB1099-79 | ¥R 3x5x13 Semicircular key 3 X5 x 13 1
7 480G-09102 | HLIME AN E Oil pump body bush 1
8 480G—-09103 | LItk Oil pump body 1
9 480G-09105 | LR Oil pump gasket 1
10 480G—09112 | NEET Inner rotor 1
11 480G-09104 | #h¥:F Outer rotor 1
12 | 480G—-09113 | [H:44 Cylindrical pin 1
13 | 480G—-09106 | BLihZR % Oil pump cover 1
14 | 480G-09002 | & Ed h Oil outlet pipe flange gasket 2
15 | 480G—09400 | HLih % & &b Oil line unit 1
16 | GB848-85 | #H 8-140HV Washer 8~140HV 6
17 | GB5783-86 | #E# M8 x20 Bolt M8 x 20 2
18 | 480G-09001 | EMIk Gaugze filter body 1
19 | GB5782-86 | 4E# M8 x40 Bolt M8 x 40 4
20 480G-09200 | XERIBRAH Gauze filter weldment 1




F % = b4 F 5 Name of Parts 8 P B
Ser No Parts No Qty Remarks
21 480G—09003 | ZBhpIHE Gauze support 1
22 | 480G—-09300 | HLihiEiE %A Oil filter assy 1 XIS JO810H
Model JO810H




13 RHE SR RL(480, 380, 280) Fuel System Assy (480, 380, 280)

PSP




1345 A G480, 380, 280) Fuel System Assy (480, 380, 280)

el m = 8 B s
zr I:) arts N?o & # Name of Parts Qty l’l?emarlff
480 | 380 | 280
1 480G-10500 PR 08 1S 2% Bk Fuel filter assy 2 2 2
2 GB848-85 #. 8-140HV Washer 8—-140HV 1 1 1
3 GB5783-86 R M8 %25 Bolt M8 x25 1 1 1
4 480G-10700 R EEERMEEH  Lines from injection pump to filter | 1 1 1
5 480G—10600 8142 EMM A A MM Lines from filter to injection pump | 1 1 1
6 | 480G-10200 | AEMEHH Fuel injection pipe 4 3 2
7 480G-10100 | WHE LR Injection pump assy 1
380-10100 W R B Injection pump assy 1
280-10100 5% I 3R B Injection pump assy 1
8 P662-00MX % 1 2% B Injector assy 4 3 2 A S195 &Y
The same with Model
9 | 480G-10400 | EIMEERME Fuel return pipe 1 S195
380—-10400 [B] wh & A4 Fuel return pipe 1
280-10400 5] e S A Fuel return pipe 1
10 | 480G-10001 R L Injection pump fittings 1 1 1




14.0% 2] 3 4 55 5, (480, 380, 280) Cooling System Assy (480, 380, 280)
i —— _ |




1435 2D 2 45 55X, (480, 380, 280) Cooling System Assy (480, 380, 280)

F S & s 4 7 Name of Parts H B H &
Ser No Parts No Qty Remarks
1 GB5783-86 | ¥&#: M6xZ0 Bolt M6 x20
2 | GB848-85 | #M@ 6-140HV ~ Washer 6-140HV
3 480G-11301 | ¥iE 2% Thermostat cover
4 480G-11302 | HFEBEHRH Thermostat cover gasket 1
5 KB EERLFE (360 BY) Water temperature induction 1 5 CA-10 @
' plug (Model 360) Interchangezble with

6 480G-11303 | & 2% SH130 Thermostat SH130 1 that of the CA-10
7 480G-11304 | FiR{FE Thermostat housing 1
8 480G-11109 | /MEHR R Small circulating adapter 2
9 | NolA BR22WEgE © 3/4"~1 1/8" Screwclip® 3/4"~11/8" 2
10 | 480G-11001 | BB H Rubber bent pipe 1 B R A g
11 GB1153-79 | #i1$F 45° M10x 1 Oilcup 45° MI10x 1 1 Double cloth rubber
12 GB893.1-86 | #5 40 Check ring 40 1
13 | GB278-82 | MFIFLLIRHK 60203 Single—row radial ball bearing 60203 2
14 | 480G-11104 | HiKF%E Bearing spacer 1
15 | 480G-11103 | AE Kk Water pump housing 1
16 | 480G-11107 | AFR#E K Water pump gasket 1

17 | GB1099-79 | B 4x6.5%16 Semicircular key 4 X 6.5 X 16 2
18 | 480G-11106 | /R4 Water pump shaft 1
19 | IIF-15%® fa %A Bk &t Ceramic graphite water seal 1

— 44 —



i S 2 o Name of Parts = M *
Ser No Parts No Qty Remarks

20 | 480G-11105 | /KEH# Water pump impeller 1

21 480G-11110 | FAHHE ‘ Copper washer 1

22 | GB923-88 | HIBERE MI10 Cap nut M10 1

23 | 480G-11108 | kFEF= Water pump rear cover 1

24 480G-11107 | AR#& K Water pump gasket 1

25 GB5783-86 | ¥&# M8 x20 Bolt M8 x 20 4

26 GB859-87 #H 8 Washer 8 4

27 GB848-85 #E 8-140HV Washer 8-140HV . 5

28 | 480G-11200 | RS H Fan 1

29 GB6170-86 | %8 M10 Nut M10 1

30 | GB859-87 | #@ 10 Washer 10 1

31 480G-11101 | &8 Washer 1

32 480G-11102 | AR K#H# Water pump belt pulley 1

33 GB5783-86 | #E# M8 %30 Bolt M8 x 30 1

34 480G—11003| KRB ER 1

Fan holddown




)
( b b

_46 —



15. 8 KR 4t 2 5 (480, 380, 280) Electric System Assy(480, 380, 280)

= = 8 B :
:r I:) Ifarts N.: & Name of Parts Qty femarllczs
480 | 380 280
480G-12200 | HitAEFH: Glow plug 4 3 2 Model 1055
2 480G~ 12002 SR Current-conducting plate 1
380—-12002 S HiiR Current—conducting plate 1
280-12002 S HR Current—conducting plate 1
3 480G -12300 P QDI31ISA Starting motor unit QD1315A 1 1
380T-12300 By Starting motor unit 1
4 480G-12100 JF-11350W14V ZH L BHL Alternator JF-11 350W 14V 1 1 1
5 480G-12003 RHHL X Alternator support (lower) 1 1 1
6 GB848-85 # 8--140HV Washer 8-140HV 1 1 1
7 GB5783-86 S22 M8 x20 Bolt M8 x 20 ) 1 1
8 GB6170-86 3 M10 Nut M10 1 1 1
9 480G~-12001 WL iEak Alternator support body (upper) 1 ] 1
10 | 480G-12004 REHL L XREESE Holddown sleeve of alternator 1 1 1
support (upper)
11 | GB848-85 #.8 10- 140HV Washer 10~ 140HV 1|1 1
12 | GB5782-86 EEE M10 %95 Bolt M10 x95 ] 1 1
13 GB1171-74 =fABH A-950 V-belt A-950 1 1 1




280)

?

16.;H A5 38 5 pK (480, 380, 280) Silencer Assy(480, 380




16.75 5 2% 5 % (480, 380, 280) Silencer Assy(480, 380, 280)

F s X 3 =4 b Name of Parts # & s *
Ser No Parts No Qty Remarks

1 430G-13101 | #HK¥& Exhaust pipe 1

2 480G-13001 | & Cover plate 2

3 480G-13102 | L& Center pipe 2

4 480G-13103 | Rtk Spacer plate 1

5 480G-13002 | Ff& Housing 1

6 480G-13201 | EILiRk Punched plate 1

7 480G-13202 | HRHE Intake pipe 1




17.66 ¥ T R Fi (480, 380, 280) Tools Supplied with the Engine(480, 380, 280)

_50 J—



1754 T B R (480, 380, 280) Tools Supplied with the Engine(480, 380, 280)

Fos s =1 ® Name of Parts uoOR W
Ser No Parts No Qty Remarks

1 480G-14007 | A#BESLT ARE Toolbox for the domestic market 1

2 480G-14100 | K[TER &M Valve clearance gauge 1

3 480G-14200 | B 1EBEHF Leather bucket for grinding valve 1

4 480G-14001 | HIEETR Tool for mounting piston ]

5 480G -14002 | HHEEH B Square tenon lever of box spanner 1

6 480G-14003 | FEHk(13) Box spanner head (13) 1

7 480G-14004 | EHik(16) Box spanner head (16) 1

8 | 480G-14005 | ZEfFL(18) Box spanner head (18) 1

9 480G-14006 | ELQ1) Box spanner head (21) 1






